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In-Band Emissions

Test Result
TestMode Antenna | Freq(MHz) Result Limit Verdict
Ant8 5955 See test graph See test graph PASS
Ant10 5955 See test graph See test graph PASS
Ant8 6195 See test graph See test graph PASS
Ant10 6195 See test graph See test graph PASS
Ant8 6415 See test graph See test graph PASS
Ant10 6415 See test graph See test graph PASS
11A-CDD
Ant8 6535 See test graph See test graph PASS
Ant10 6535 See test graph See test graph PASS
Ant8 6695 See test graph See test graph PASS
Ant10 6695 See test graph See test graph PASS
Ant8 6855 See test graph See test graph PASS
Ant10 6855 See test graph See test graph PASS
Ant8 5955 See test graph See test graph PASS
Ant10 5955 See test graph See test graph PASS
Ant8 6195 See test graph See test graph PASS
Ant10 6195 See test graph See test graph PASS
Ant8 6415 See test graph See test graph PASS
11AX20MIMO Ant10 6415 See test graph See test graph PASS
-CDD Ant8 6535 See test graph See test graph PASS
Ant10 6535 See test graph See test graph PASS
Ant8 6695 See test graph See test graph PASS
Ant10 6695 See test graph See test graph PASS
Ant8 6855 See test graph See test graph PASS
Ant10 6855 See test graph See test graph PASS
Ant8 5965 See test graph See test graph PASS
Ant10 5965 See test graph See test graph PASS
Ant8 6205 See test graph See test graph PASS
11AX40MIMO
cDD Ant10 6205 See test graph See test graph PASS
Ant8 6405 See test graph See test graph PASS
Ant10 6405 See test graph See test graph PASS
Ant8 6565 See test graph See test graph PASS
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Ant10 6565 See test graph See test graph PASS

Ant8 6685 See test graph See test graph PASS

Ant10 6685 See test graph See test graph PASS

Ant8 6845 See test graph See test graph PASS

Ant10 6845 See test graph See test graph PASS

Ant8 5985 See test graph See test graph PASS

Ant10 5985 See test graph See test graph PASS

Ant8 6225 See test graph See test graph PASS

Ant10 6225 See test graph See test graph PASS

Ant8 6385 See test graph See test graph PASS

11AX80MIMO Ant10 6385 See test graph See test graph PASS
-CDD Ant8 6625 See test graph See test graph PASS
Ant10 6625 See test graph See test graph PASS

Ant8 6705 See test graph See test graph PASS

Ant10 6705 See test graph See test graph PASS

Ant8 6785 See test graph See test graph PASS

Ant10 6785 See test graph See test graph PASS

Ant8 6025 See test graph See test graph PASS

Ant10 6025 See test graph See test graph PASS

Ant8 6185 See test graph See test graph PASS

11AX160MIMO | Ant10 6185 See test graph See test graph PASS
-CDD Ant8 6345 See test graph See test graph PASS
Ant10 6345 See test graph See test graph PASS

Ant8 6665 See test graph See test graph PASS

Ant10 6665 See test graph See test graph PASS
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Test Graphs
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Span 100.0 MHz

Spectrum Emission Mask Standard: None

g

e 11.AUG.2024 16:27:39

Peak Power -1.11dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit

-50.000 MHz -28.880 MHz | 200.000 kHz 6.50589 GHz -62.37 dBm 61.27 dB -21.27 dB
-28.880 MHz -19.250 MHz | 200.000 kHz 6.50615 GHz -62.56 dBm 61.45 dB -21.49 dB
-19.250 MHz 10,630 MHz | 200.000 kHz 6.52433 GHz -35.88 dBm 34.78 dB -14.74 dB
-10.630 MHz 9,630 MHz | 200.000 kHz 6.52438 GHz -35.85 dBm 34.74 dB -14.84 dB
9.630 MHz 10.630 MHz | 200.000 kHz 6.54561 GHz -36.44 dBm -35.33 dB -15.63 dB
10.630 MHz 19.250 MHz | 200.000 kHz 6.54564 GHz -36.37 dBm -35.26 dB -15.26 dB
19.250 MHz 28,880 MHz | 200.000 kHz 6.56376 GHz -62.27 dBm 61.17 dB -21.32 dB
28,880 MHz 50.000 MHz | 200.000 kHz 6.56410 GHz -62.31 dBm 61.21 db -21.21 dB
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FCC RF Test Report

SPORTON LAB.

Report No. : FR460508G

11A-CDD_Ant8_6695

Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 25.73 dB Mode Sweep

@ 1Rm View
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Span 100.0 MHz

Range Low |

Spectrum Emission Mask
Peak Power -0.22 dBm

Standard: None

RBW 200.000 kHz

Range Up | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -28.440 MHz 200.000 kHz 6.66531 GHz -61.60 dBm -61,39 dB -21.39 dB
-28.440 MHz -18.960 MHz 200.000 kHz 6.66657 GHz -61.83 dBm -61.61 dB -21.63 dB
-18.960 MHz -10.480 MHz 200.000 kHz 6.68452 GHz -33.80 dBm -33.58 dB -13.58 dB
-10.480 MHz -9.480 MHz 200.000 kHz 6.68453 GHz -34.05 dBm -33.84 dB -13.94 dB
9.480 MHz 10,480 MHz 200.000 kHz 6.70548 GHz -34.60 dBm -34.38 dB -14.48 dB
10.480 MHz 18,960 MHz 200.000 kHz 6.70549 GHz -34.39 dBm -34.17 dB -14.17 dB
18,960 MHz 28,440 MHz 200.000 kHz 6.72337 GHz -61.79 dBm -61.58 dB -21.67 dB
28,440 MHz 50,000 MHz 200.000 kHz 6.72349 GHz -61.51 dBm -61.29 dB -21.29 dB
—
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Date: 11.AUG.2024 16:29:15
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Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 25.64 dB Mode Sweep

@® 1Rm View
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10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -0.67 dBm

Standard: None

RBW 200.000 kHz

Date: 11.AUG.2024 16:29:58

Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -28.940 MHz | _200.000 kHz 6.66464 GHz -61.98 dBm 6131dB 21.31dB
-28.940 MHz -19.290 MHz | 200.000 kHz 6.66611 GHz -62.31 dBm 6164 dB 2171 dB
-19.200 MHz -10.650 MHz | 200.000 kHz 6.68435 GHz -35.50 dBm 35.13 dB -15.12 dB
-10.650 MHz -9.650 MHz | 200.000 kHz 6.68436 GHz -35.82 dBm 35.14 dB -15.24 dB

9.650 MHz 10.650 MHz | 200.000 kHz 6.70565 GHz -36.23 dBm 3555 dB -15.65 dB
10.650 MHz 19.290 MHz | 200.000 kHz 6.70566 GHz -35.94 dBm -35.26 dB -15.25 dB
19.290 MHz 28.940 MHz | 200.000 kHz 6.72376 GHz -61.99 dBm 65131 dB -21.54 dB
28.940 MHz 50.000 MHz | 200.000 kHz 6.72440 GHz -61.76 dBm -51.09 db -21.09 db
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FCC RF Test Report

SPORTON LAB.

Report No. : FR460508G

11A-CDD_Ant8_6855

Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 26.09 dB

Mode Sweep

@ 1Rm View
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CF 6.855 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -0.62 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -28.520 MHz 200.000 kHz 6.82590 GHz -61.42 dBm -60.80 dB -20.80 dB
-28.520 MHz -19.010 MHz 200.000 kHz 6.82650 GHz -61.86 dBm -61.24 dB -21.25 dB
-19.010 MHz -10.510 MHz 200.000 kHz 6.84448 GHz -34.65 dBm -34.03 dB -14.02 dB
-10.510 MHz -9.510 MHz 200.000 kHz 6.84450 GHz -34.83 dBm -34.21 dB -14.31 dB
9.510 MHz 10,510 MHz 200.000 kHz 6.86551 GHz -35.37 dBm -34.75 dB -14.85 dB
10.510 MHz 19.010 MHz 200.000 kHz 6.86554 GHz -35.13 dBm -34.51 dB -14.49 dB
19.010 MHz 28,520 MHz 200.000 kHz 6.88340 GHz -61.99 dBm -61,37 dB -21.53 dB
28,520 MHz 50,000 MHz 200.000 kHz 6.88366 GHz -61.31 dBm -60.69 dB -20.69 dB
—
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Date: 11.AUG.2024 16:30:56

11A-CDD_Ant10_6855

Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 26.11 dB

Mode Sweep

@® 1Rm View
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CF 6.855 GHz
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Span 100.0 MHz

Spectrum Emission Mask

Standard: None

g

e 11.AUG.2024 16:31:39

Peak Power -0.88 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -28.730 MHz | 200.000 kHz 6.82552 GHz -61.28 dBm ~60.40 dB -20.40 dB
-28.730 MHz -19.150 MHz | 200.000 kHz 6.82653 GHz -61.48 dBm 60.60 dB -20.92 dB
-19.150 MHz 10,580 MHz | 200.000 kHz 6.84436 GHz -35.53 dBm 34.65 dB -14.60 dB
-10.580 MHz 9,580 MHz | 200.000 kHz 6.84443 GHz -35.53 dBm 34.65 dB -14.75 dB
9.580 MHz 10.580 MHz | 200.000 kHz 6.86557 GHz -36.00 dBm 35.12 dB -15.22 dB
10.580 MHz 19.150 MHz | 200.000 kHz 6.86563 GHz -36.04 dBm -35.16 dB -15.12 dB
19.150 MHz 28,730 MHz | 200.000 kHz 6.88373 GHz -61.74 dBm -60.87 dB -20.87 dB
28.730 MHz 50.000 MHz | 200.000 kHz 6.88432 GHz -61.60 dBm -60.72 db -20.72 dB
—
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FCC RF Test Report

SPORTON LAB.

Report No. : FR460508G

11AX20MIMO_Ant8_5955

Spectrum

Count 100/100

Ref Level 15.00 dBm Offset 25.07 dB

Mode Sweep

@ 1Rm View
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Spectrum Emission Mask

Standard: None

Peak Power -0.78 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -31.730 MHz 200.000 kHz 5.92319 GHz -61.37 dBm -60.59 dB -20.59 dB
-31.730 MHz -21.150 MHz 200.000 kHz 5.92330 GHz -61.34 dBm -60.56 dB -20.59 dB
-21.150 MHz -11.580 MHz 200.000 kHz 5.94338 GHz -40.30 dBm -39.52 dB -19.48 dB
-11.580 MHz -10.580 MHz 200.000 kHz 5.94343 GHz -40.86 dBm -40.08 dB -20.18 dB
10.580 MHz 11,580 MHz 200.000 kHz 5.96657 GHz -40.90 dBm -40.12 dB -20.22 dB
11,580 MHz 21,150 MHz 200.000 kHz 5.96672 GHz -41.15 dBm -40.38 dB -20.26 dB
21,150 MHz 31.730 MHz 200.000 kHz 5.98667 GHz -61.17 dBm -60.39 dB -20.45 dB
31,730 MHz 50,000 MHz 200.000 kHz 5.98715 GHz -61.02 dBm -60.24 dB -20.24 dB
—
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Date: 11.AUG.2024 16:35:39
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Spectrum

Count 100/100

Ref Level 15.00 dBm Offset 25.25 dB

Mode Sweep

@® 1Rm View
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-30 dém

CF 5.955 GHz

10001 pts Span 100.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -0.56 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -31.310 MHz | 200.000 kHz 5.92338 GHz -61.33 dBm 60.77 dB -20.77 dB
-31.310 MHz -20.870 MHz | 200.000 kHz 5.92373 GHz -61.37 dBm 60.81 dB -20.86 dB
-20.870 MHz -11,440 MHz | 200.000 kHz 5.94347 GHz -39.90 dBm 39.34 dB -19.26 dB
-11.440 MHz 10,440 MHz | 200.000 kHz 5.94357 GHz -39.71 dBm 39.15 dB -19.25 dB
10.440 MHz 11.440 MHz | 200.000 kHz 5.96644 GHz -40.04 dBm -39.48 dB -19.58 dB
11.440 MHz 20.870 MHz | 200.000 kHz 5.96648 GHz -39.77 dBm -39.21dB -19.18 dB
20,870 MHz 31.310 MHz | 200.000 kHz 5.98616 GHz -61.06 dBm -60.50 dB -20.67 dB
31.310 MHz 50.000 MHz | 200.000 kHz 5.98661 GHz -60.99 dBm -60.43 db -20.43 dB
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FCC RF Test Report

SPORTON LAB.

Report No. : FR460508G

11AX20MIMO_Ant8_6195

Spectrum

Count 100/100

Ref Level 15.00 dBm Offset 25.54 dB

Mode Sweep

@ 1Rm View

10 gbifit ¢heck

PARS

P<200

-10 dem

-20 dem

-30 dem

40

-50 di

-60 di

-70 dem

-0 dem

CF 6.195 GHz

10001 pts Span 100.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -0.31dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -31.670 MHz 200.000 kHz 6.16179 GHz -61.91 dBm -61.,60 dB -21.60 dB
-31.670 MHz -21.110 MHz 200.000 kHz 6.16340 GHz -62.27 dBm -61.96 dB -22.03 dB
-21.110 MHz -11.560 MHz 200.000 kHz 6.18343 GHz -40.12 dBm -39.581 dB -19.80 dB
-11.560 MHz -10.560 MHz 200.000 kHz 6.18344 GHz -40.33 dBm -40.02 dB -20.12 dB
10.560 MHz 11,560 MHz 200.000 kHz 6.20656 GHz -41.31 dBm -41.00 dB -21.10 dB
11,560 MHz 21,110 MHz 200.000 kHz 6.20657 GHz -40.72 dBm -40.40 dB -20.39 dB
21,110 MHz 31,670 MHz 200.000 kHz 6.22654 GHz -62.07 dBm -61.75 dB -21.91 dB
31,670 MHz 50,000 MHz 200.000 kHz 6.22790 GHz -62.02 dBm -61.71 dB -21.71 dB
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Spectrum
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Ref Level 15.00 dBm Offset 25.55 dB

Mode Sweep
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CF 6.195 GHz

10001 pts Span 100.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -1.02 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -32.010 MHz | 200.000 kHz 6.16237 GHz -62.00 dBm -60.98 db -20.98 dB
-32.010 MHz -21,340 MHz | 200.000 kHz 6.16302 GHz -62.28 dBm 61.25 dBb -21.28 dB
-21.340 MHz -11,670 MHz | 200.000 kHz 6.18331 GHz -41.44 dBm 40,42 dB -20.40 dB
-11.670 MHz 10,670 MHz | 200.000 kHz 6.18335 GHz -41.58 dBm -40.55 dB -20.85 dB
10.670 MHz 11.670 MHz | 200.000 kHz 6.20667 GHz -42.59 dBm 41,57 dB -21.67 dB
11.670 MHz 21,340 MHz | 200.000 kHz 6.20674 GHz -42.30 dBm -41.27 dB -21.22 dB
21.340 MHz 32,010 MHz | 200.000 kHz 6.22694 GHz -62.48 dBm -61.46 db -21.54 dB
32.010 MHz 50.000 MHz | 200.000 kHz 6.22743 GHz -62.12 dBm -61.09 db -21.09 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR460508G

11AX20MIMO_Ant8_6415

Date: 11.AUG.2024 16:39:09

Spectrum
Ref Level 15.00 dBm  Offset 25.88 dB Mode Sweep
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CF 6.415 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -0.55dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW Frequency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -31.670 MHz 200,000 kHz 6.38315 GHz -61.36 dBm -60.81 dB -20.81 dB
-31.670 MHz -21.110 MHz 200.000 kHz 6.38333 GHz -61.63 dBm -61.08 dB -21.08 d&
-21.110 MHz -11.560 MHz 200.000 kHz 6.40343 GHz -40.01 dBm -39.46 dB -19.45 db
-11.560 MHz -10.560 MHz | 200,000 kHz 6.40344 GHz -40.31 dBm -39.76 dB -19.86 db
10.560 MHz 11,560 MHz | 200.000 kHz 6.42656 GHz -41.13 dBm -40.58 dB -20.68 db
11.560 MHz 21,110 MHz | 200.000 kHz 6.42668 GHz -41.13 dBm -40.58 dB -20.48 db
21.110 MHz 31,670 MHz | 200.000 kHz 6.44665 GHz -62.07 dBm -61.52 dB -21.55 dB
31.670 MHz 50,000 MHz | 200.000 kHz 6.44731 GHz -61.61 dBm 1.06 dB -21.06 dB
—
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Spectrum

Count 100/100

Ref Level 15.00 dBm

Offset 25.89 dB

Mode Sweep

@® 1Rm View
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CF 6.415 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -1.39 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -31.730 MHz | 200.000 kHz 6.38197 GHz -60.97 dBm -59.59 db -15.59 dB
-31.730 MHz -21.150 MHz | 200.000 kHz 6.38333 GHz -61.39 dBm -60.00 dB -20.08 dB
-21.150 MHz -11,580 MHz | 200.000 kHz 6.40339 GHz -40.43 dBm 39.04 dB -19.01 dB
-11.580 MHz 10,580 MHz | 200.000 kHz 6.40343 GHz -41.23 dBm 39.84 dB -19.94 dB
10.580 MHz 11.580 MHz | 200.000 kHz 6.42657 GHz -41.83 dBm -40.45 dB -20.55 dB
11.580 MHz 21.150 MHz | 200.000 kHz 6.42663 GHz -41.86 dBm -40.47 dB -20.44 dB
21.150 MHz 31730 MHz | 200.000 kHz 6.44661 GHz -61.37 dBm -59.98 db -20.12 dB
31.730 MHz 50.000 MHz | 200.000 kHz 6.44781 GHz -61.16 dBm -59.77 db -19.77 dB
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FCC RF Test Report

SPORTON LAB.

Report No. : FR460508G

11AX20MIMO_Ant8_6535

Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 26.03 dB Mode Sweep
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Date: 11.AUG.2024 16:41:09

Peak Power -0.43 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit

-50.000 MHz -31.590 MHz 200.000 kHz 6.50294 GHz -61.38 dBm -60.96 dB -20.96 dB
-31.590 MHz -21.060 MHz 200.000 kHz 6.50344 GHz -61.71 dBm -61.29 dB -21.31 dB
-21.060 MHz -11.530 MHz 200.000 kHz 6.52346 GHz -39.85 dBm -39.42 dB -19.41 dB
-11.530 MHz -10.530 MHz 200.000 kHz 6.52348 GHz -40.08 dBm -39.65 dB -19.76 dB
10.530 MHz 11,530 MHz 200.000 kHz 6.54653 GHz -41.33 dBm -40.91 dB -21.01 dB
11,530 MHz 21.060 MHz 200.000 kHz 6.54656 GHz -40.41 dBm -39.95 dB -19.96 dB
21,060 MHz 31,590 MHz 200.000 kHz 6.56652 GHz -61.42 dBm -60.99 dB -21.08 dB
31,590 MHz 50,000 MHz 200.000 kHz 6.56696 GHz -61.08 dBm -60.65 dB -20.65 dB
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11AX20MIMO_Ant10_6535

Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 25.94 dB Mode Sweep

@® 1Rm View
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Span 100.0 MHz

Spectrum Emission Mask Standard: None

Date: 11.AUG.2024 16:41:53

Peak Power -1.58 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -31.580 MHz | 200.000 kHz 6.50318 GHz -62.39 dBm 60.81 dB -20.81 dB
-31.590 MHz -21.060 MHz | 200.000 kHz 6.50343 GHz -62.52 dBm 60.94 db -20.96 dB
-21.060 MHz -11,530 MHz | 200.000 kHz 6.52344 GHz -41.24 dBm 39,66 dB -19.64 dB
-11.530 MHz 10,530 MHz | 200.000 kHz 6.52348 GHz -41.61 dBm -40.03 dB -20.13 dB
10.530 MHz 11.530 MHz | 200.000 kHz 6.54652 GHz -42.40 dBm -40.82 dB 2112 dB
11.530 MHz 21.060 MHz | 200.000 kHz 6.54655 GHz -42.15 dBm -40.58 dB -20.56 dB
21.060 MHz 31,590 MHz | 200.000 kHz 6.56658 GHz -62.29 dBm -60.71 dB -20.73 dB
31.590 MHz 50.000 MHz | 200.000 kHz 6.56728 GHz -62.16 dBm -60.58 dB -20.58 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR460508G

11AX20MIMO_Ant8_6695

Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 25.73 dB Mode Sweep

@ 1Rm View
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Span 100.0 MHz

Spectrum Emission Mask
Peak Power -0.88 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -32.010 MHz 200.000 kHz 6.66186 GHz -62.04 dBm -61,15 dB -21.15 dB
-32.010 MHz -21.340 MHz 200.000 kHz 6.66310 GHz -62.07 dBm -61.18 dB -21.30 dB
-21.340 MHz -11.670 MHz 200.000 kHz 6.68332 GHz -41.28 dBm -40.39 dB -20.39 dB
-11.670 MHz -10.670 MHz 200.000 kHz 6.68334 GHz -41.34 dBm -40.46 dB -20.56 dB

10.670 MHz 11,670 MHz 200.000 kHz 6.70667 GHz -41.94 dBmn -41.05 dB -21.15 dB

11,670 MHz 21,340 MHz 200.000 kHz 6.70668 GHz -41.42 dBm -40.54 dB -20.53 dB

21,340 MHz 32,010 MHz 200.000 kHz 6.72696 GHz -62.13 dBm -61.25 dB -21.30 dB

32,010 MHz 50,000 MHz 200.000 kHz 6.72911 GHz -61.83 dBm -60.94 dB -20.94 dB
—
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Span 100.0 MHz

Spectrum Emission Mask
Peak Power -1.33 dBm

Standard: None

RBW 200.000 kHz

Date: 11.AUG.2024 16:43:39

Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -32.090 MHz | _200.000 kHz 6.66242 GHz -62.24 dBm 60,91 dB 2091 dB
-32.090 MHz -21.390 MHz | 200.000 kHz 6.66294 GHz -62.55 dBm 6121 dB 2125 dB
-21.390 MHz -11.700 MHz | 200.000 kHz 6.68330 GHz 42,08 dBm -40.75 dB -20.74 dB
-11.700 MHz -10.700 MHz | 200.000 kHz 6.68332 GHz -42.48 dBm 41,15 dB -21.45 dB

10.700 MHz 11.700 MHz | 200.000 kHz 6.70669 GHz -42.81 dBm -41.48 dB -21.58 dB
11.700 MHz 21,390 MHz | 200.000 kHz 6.70673 GHz -42.69 dBm 41,35 dB -21.33 dB
21,390 MHz 32,090 MHz | 200.000 kHz 6.72693 GHz -61.86 dBm -60.53 dBb -20.72 dB
32.090 MHz 50.000 MHz | 200.000 kHz 6.72832 GHz -61.70 dBm -60.36 db -20.36 db
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SPORTON LAB.

FCC RF Test Report

Report No. : FR460508G

11AX20MIMO_Ant8_6855

Spectrum
Ref Level 15.00 dBm  Offset 26.09 dB Mode Sweep
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@ 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -0.61 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW Frequency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -31.670 MHz 200,000 kHz 6.82218 GHz -61.48 dBm -60.87 dB -20.87 dB
-31.670 MHz -21.110 MHz 200.000 kHz 6.82350 GHz -61.43 dBm -60.82 dB -21.02 d&
-21.110 MHz -11.560 MHz 200.000 kHz 6.84337 GHz -40.80 dBm -40.19 dB -20.13 d&
-11.560 MHz -10.560 MHz | 200,000 kHz 6.84346 GHz -40.69 dBm -40.09 dB -20.39 d&
10.560 MHz 11,560 MHz | 200.000 kHz 6.86656 GHz -41.27 dBm -40.66 dB -20.76 db
11.560 MHz 21,110 MHz | 200.000 kHz 6.86662 GHz -41.16 dBm -40.55 dB -20.50 db
21.110 MHz 31,670 MHz | 200.000 kHz 6.88661 GHz -61.59 dBm -60.98 dB -21.04 dB
31.670 MHz 50,000 MHz | 200.000 kHz 6.88807 GHz -61.31 dBm -60.70 dB -20.70 dB
—
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Spectrum
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Spectrum Emission Mask

Standard: None

Date: 11.AUG.2024 16:46:08

Peak Power -1.00 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -31.580 MHz | 200.000 kHz 6.82023 GHz -61.33 dBm 60.33 dB -20.33 dB
-31.590 MHz -21.060 MHz | 200.000 kHz 6.82341 GHz -61.78 dBm 60.79 db -20.79 dB
-21.060 MHz -11,530 MHz | 200.000 kHz 6.84347 GHz -40.86 dBm 39.87 dB -19.86 dB
-11.530 MHz 10,530 MHz | 200.000 kHz 6.84349 GHz -40.74 dBm 39.74 dB -20.04 dB
10.530 MHz 11.530 MHz | 200.000 kHz 6.86652 GHz -41.43 dBm -40.44 dB -20.74 dB
11.530 MHz 21.060 MHz | 200.000 kHz 6.86655 GHz -40.80 dBm -39.81 dB -19.80 dB
21.060 MHz 31,590 MHz | 200.000 kHz 6.88656 GHz -61.64 dBm -60.64 dBb -20.68 dB
31.590 MHz 50.000 MHz | 200.000 kHz 6.88668 GHz -61.35 dBm -60.35 db -20.35 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR460508G

11AX40MIMO_Ant8_5965

Spectrum
Ref Level 15.00 dBm  Offset 25.07 dB Mode Sweep
Count 100/100
@ 1Rm View
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CF 5.965 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -0.03 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-100.000 MHz -61,170 MHz 500.000 kHz 5.90162 GHz -58.39 dBm -58.36 dB -18.36 dB
-61.170 MHz -40.780 MHz 500.000 kHz 5.90384 GHz -58.71 dBm -58.69 dB -18.69 d&
-40.780 MHz -21.390 MHz 500.000 kHz 5.94356 GHz -40.23 dBm -40.20 dB -20.18 d&
-21.390 MHz -20,390 MHz | S00.000 kHz 5.94362 GHz -40.09 dBm -40.06 dB -20.26 db
20.390 MHz 21,390 MHz | 5S00.000 kHz 5.98638 GHz -40.23 dBm -40.21 dB -20.41 dB
21.390 MHz 40,780 MHz | 500.000 kHz 5.98640 GHz -40.27 dBm -40.25 dB -20.24 dB
40.780 MHz 61,170 MHz | 500.000 kHz 6.02616 GHz -59.49 dBm -59.47 dB -19.47 dB
61.170 MHz 100,000 MHz | 500.000 kHz 6.02680 GHz -59.21 dBm -59.18 dB -19.18 dB
—
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Date: 11.AUG.2024 16:47:52
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Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 25.25 dB Mode Sweep
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Spectrum Emission Mask
Peak Power 0.07 dBm

Standard: None
RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit

-100.000 MHz -60.890 MHz | 500.000 kHz 5.90236 GHz -58.16 dBm 58,23 db -18.23 db
-60.890 MHz -40.590 MHz | 500.000 kHz 5.90416 GHz -58.45 dBm 58,52 dB -18.55 dB
-40.500 MHz -21.300 MHz | 500.000 kHz 5.04369 GHz -30.71 dBm 30,79 dB -19.78 dB
-21.300 MHz -20.300 MHz | 500.000 kHz 5.04371 GHz -30.57 dBm 30,64 dB -10.84 dB
20.300 MHz 21,300 MHz | 500.000 kHz 5.08620 GHz -30.90 dBm 3097 dB -20.17 dB
21,300 MHz 40,590 MHz | 500.000 kHz 5.08633 GHz -39.89 dBm -39.96 dB -19.95 dB
40.590 MHz 60.890 MHz | 500.000 kHz 6.02580 GHz -58.99 dBm -59.07 dB -19.12 dB
60.890 MHz | 100.000 MHz | 500.000 kHz 6.02612 GHz -58.79 dBm 53,96 db -18.86 db
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SPORTON LAB.

FCC RF Test Report

Report No. : FR460508G

11AX40MIMO_Ant8_6205

Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 25.54 dB Mode Sweep
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Spectrum Emission Mask

Standard: None

Peak Power -0.12 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit

-100.000 MHz -60.600 MHz 500.000 kHz 6.10981 GHz -58.36 dBm -58.24 dB -18.24 dB
-60.600 MHz -40.400 MHz 500.000 kHz 6.14445 GHz -59.05 dBm -58.93 dB -18.96 dB
-40.400 MHz -21.200 MHz 500.000 kHz 6.18377 GHz -38.58 dBm -38.46 dB -18.45 dB
-21.200 MHz -20.200 MHz 500.000 kHz 6.18381 GHz -38.56 dBm -38.44 dB -18.64 dB
20,200 MHz 21,200 MHz 500.000 kHz 6.22619 GHz -39.23 dBm -39.11 dB -19.31 dB
21,200 MHz 40,400 MHz 500.000 kHz 6.22621 GHz -39.13 dBm -39.01 dB -19.01 dB
40.400 MHz 60.600 MHz 500.000 kHz 6.26559 GHz -59.38 dBm -59.27 dB -19.27 dB
60,600 MHz 100,000 MHz 500.000 kHz 6.26667 GHz -59.24 dBm -59.12 dB -19.12 dB
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11AX40MIMO_Ant10_6205

Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 25.55 dB Mode Sweep
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Span 200.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -0.87 dBm RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit

-100.000 MHz -60.890 MHz | 500.000 kHz 6.11367 GHz -58.95 dBm -58.08 db -18.08 dB
-60.890 MHz -40.590 MHz | 500.000 kHz 6.14424 GHz -59.32 dBm -58.45 dB -18.52 dB
-40.590 MHz 21,300 MHz | 500.000 kHz 6.18365 GHz -39.57 dBm 38,70 dB -18.68 dB
-21.300 MHz 20,300 MHz | 500.000 kHz 6.18371 GHz -39.84 dBm 38.97 dB -19.17 dB
20.300 MHz 21,300 MHz | 500.000 kHz 6.22629 GHz -40.69 dBm -39.82 dB -20.02 dB
21,300 MHz 40.590 MHz | 500.000 kHz 6.22633 GHz -40.44 dBm -39.57 dB -19.56 dB
40.590 MHz 60.890 MHz | 500.000 kHz 6.26572 GHz -59.87 dBm -59.00 dB -19.10 dB
60.890 MHz 100.000 MHz | 500.000 kHz 6.26618 GHz -59.70 dBm -58.83 db -18.83 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR460508G

11AX40MIMO_Ant8_6405

Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 25.68 dB
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Standard: None

Date: 11.AUG.2024 16:51:38

Peak Power -0.41dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit

-100.000 MHz -60.750 MHz 500.000 kHz 6.34246 GHz -58.06 dBm -57.66 dB -17.66 dB
-60.750 MHz -40.500 MHz 500.000 kHz 6.34428 GHz -58.26 dBm -57.86 dB -17.87 dB
-40.500 MHz -21.250 MHz 500.000 kHz 6.38366 GHz -39.56 dBm -39.16 dB -19.12 dB
-21.250 MHz -20.250 MHz 500.000 kHz 6.38376 GHz -39.60 dBm -39.20 dB -19.40 dB
20.250 MHz 21,250 MHz 500.000 kHz 6.42624 GHz -39.92 dBm -39.51 dB -19.71 dB
21,250 MHz 40,500 MHz 500.000 kHz 6.42628 GHz -39.89 dBm -39.49 dB -19.47 dB
40,500 MHz 60,750 MHz 500.000 kHz 6.46568 GHz -58.66 dBm -58.26 dB -18.30 dB
60,750 MHz 100,000 MHz 500.000 kHz 6.46602 GHz -58.51 dBm -58.10 dB -18.10 dB
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Ref Level 15.00 dBm
Count 100/100
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Mode Sweep
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Spectrum Emission Mask

Standard: None

Date: 11.AUG.2024 16:52:21

Peak Power -1.37 dBm RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit

-100.000 MHz -61.610 MHz | 500.000 kHz 6.34298 GHz -58.22 dBm -56.85 db -16.85 dB
-61.610 MHz -41.070 MHz | 500.000 kHz 6.34350 GHz -58.34 dBm -56.97 db -17.03 dB
~41.070 MHz 21,540 MHz | 500.000 kHz 6.38345 GHz -41.96 dBm 40,58 dB -20.58 dB
-21.540 MHz 20,540 MHz | 500.000 kHz 6.38347 GHz -42.14 dBm -40.77 dB -20.97 dB
20.540 MHz 21,540 MHz | 500.000 kHz 6.42653 GHz -42.27 dBm -40.90 dB -21.10 dB
21,540 MHz 41.070 MHz | 500.000 kHz 6.42655 GHz -42.38 dBm -41.00 dB -21.00 dB
41.070 MHz 61,610 MHz | 500.000 kHz 6.46630 GHz -58.68 dBm 57.31dB -17.49 dB
61.610 MHz 100.000 MHz | 500.000 kHz 6.49179 GHz -58.47 dBm -57.10 dB -17.10 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR460508G

11AX40MIMO_Ant8_6565

Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 26.01 dB

Mode Sweep

@ 1Rm View
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Span 200.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -0.03 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit

-100.000 MHz -61.040 MHz 500.000 kHz 6.46771 GHz -58.42 dBm -58.39 dB -18.39 dB
-61.040 MHz -40.690 MHz 500.000 kHz 6.50415 GHz -58.74 dBm -58.71 dB -18.83 dB
-40.690 MHz -21.350 MHz 500.000 kHz 6.54362 GHz -40.01 dBm -39.95 dB -19.97 dB
-21.350 MHz -20.350 MHz 500.000 kHz 6.54366 GHz -40.04 dBm -40.02 dB -20.22 dB
20,350 MHz 21,350 MHz 500.000 kHz 6.58634 GHz -40.07 dBm -40.04 dB -20.24 dB
21,350 MHz 40,690 MHz 500.000 kHz 6.58636 GHz -39.96 dBm -39.93 dB -19.93 dB
40.690 MHz 61,040 MHz 500.000 kHz 6.62601 GHz -58.43 dBm -58.41 dB -18.43 dB
61,040 MHz 100,000 MHz 500.000 kHz 6.62739 GHz -58.07 dBm .04 dB -18.04 dB
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Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 26.01 dB

Mode Sweep
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CF 6.565 GHz

10001 pts

Span 200.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -1.26 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-100.000 MHz -61.460 MHz | 500.000 kHz 6.48349 GHz -58.91 dBm 57.64 dB -17.64 dB
-61.460 MHz -40.970 MHz | 500.000 kHz 6.50357 GHz -59.16 dBm -57.90 dB -17.92 dB
-40.970 MHz 21,490 MHz | 500.000 kHz 6.54342 GHz -42.50 dBm 41,23 dB -21.20 dB
-21.490 MHz 20,490 MHz | 500.000 kHz 6.54352 GHz -42.45 dBm 41,18 dB 21.38 dB
20,490 MHz 21,490 MHz | 500.000 kHz 6.58648 GHz -42.24 dBm -40.98 dB -21.18dB
21.490 MHz 40.970 MHz | 500.000 kHz 6.58652 GHz -42.18 dBm -40.91 dB -20.90 dB
40.970 MHz 61.460 MHz | 500.000 kHz 6.62629 GHz -58.98 dBm 57.72 dB -17.82 dBb
61.460 MHz 100.000 MHz | 500.000 kHz 6.63867 GHz -58.69 dBm -57.43 db -17.43 dB
—
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SPORTON LAB.

FCC RF Test Report

Report No. : FR460508G

11AX40MIMO_Ant8_6685

Date: 11.AUG.2024 16:55:23

Spectrum
Ref Level 15.00 dBm  Offset 25.93 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -0.07 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-100.000 MHz -61,170 MHz 500.000 kHz 6.62204 GHz -58.54 dBm -58.47 dB -18.47 dB
-61.170 MHz -40.780 MHz 500.000 kHz 6.62390 GHz -58.56 dBm -58.49 dB -18.53 dB
-40.780 MHz -21.390 MHz 500.000 kHz 6.66358 GHz -40.58 dBm -40.50 dB -20.49 d&
-21.390 MHz -20,390 MHz | S00.000 kHz 6.66362 GHz -40.39 dBm -40.32 dB -20.52 d&
20.390 MHz 21,390 MHz | 5S00.000 kHz 6.70638 GHz -40.11 dBm -40.04 dB -20.24 dB
21.390 MHz 40,780 MHz | 500.000 kHz 6.70640 GHz -40.15 dBm -40.07 dB -20.07 dB
40.780 MHz 61,170 MHz | 500.000 kHz 6.74612 GHz -58.26 dBm -58.19 dB -18.22 dB
61.170 MHz 100,000 MHz | 500.000 kHz 6.74934 GHz -52.11 dBm -58.04 dB -18.04 dB
—
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Ref Level 15.00 dBm
Count 100/100
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Spectrum Emission Mask Standard: None

Date: 11.AUG.2024 16:56:06

Peak Power -1.15dBm RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit

-100.000 MHz -61.040 MHz | 500.000 kHz 6.62381 GHz -58.89 dBm 57.74dB -17.74 dB
-61.040 MHz -40.690 MHz | 500.000 kHz 6.62399 GHz -59.25 dBm -58.10 dB -18.12 dB
-40.690 MHz 21,350 MHz | 500.000 kHz 6.66364 GHz -41.30 dBm 40,15 dB -20.14 dB
-21.350 MHz 20,350 MHz | 500.000 kHz 6.66366 GHz -41.46 dBm -40.31 dB 20,51 dB
20.350 MHz 21,350 MHz | 500.000 kHz 6.70634 GHz -41.23 dBm -40.08 dB -20.28 dB
21.350 MHz 40.690 MHz | 500.000 kHz 6.70636 GHz -41.07 dBm -39.92 dB -19.91 dB
40.690 MHz 61.040 MHz | 500.000 kHz 6.74599 GHz -58.96 dBm -57.81 dB -17.84 dB
61.040 MHz 100.000 MHz | 500.000 kHz 6.74641 GHz -58.51 dBm -57.36 db -17.36 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR460508G

11AX40MIMO_Ant8_6845

Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset

26.01 dB Mode Sweep

@ 1Rm View
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Span 200.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -0.83 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit

-100.000 MHz -61.040 MHz 500.000 kHz 6.76867 GHz -58.55 dBm -57.71dB -17.71 dB
-61.040 MHz -40.690 MHz 500.000 kHz 6.78429 GHz -58.66 dBm -57.82 dB -18.02 dB
-40.690 MHz -21.350 MHz 500.000 kHz 6.82360 GHz -40.84 dBm -40.01 dB -19.99 dB
-21.350 MHz -20.350 MHz 500.000 kHz 6.82366 GHz -40.76 dBm -39.92 dB -20.12 dB
20,350 MHz 21,350 MHz 500.000 kHz 6.86634 GHz -40.83 dBm -40.00 dB -20.20 dB
21,350 MHz 40,690 MHz 500.000 kHz 6.86636 GHz -40.52 dBm -39.69 dB -19.68 db
40.690 MHz 61,040 MHz 500.000 kHz 6.90593 GHz -58.71 dBm -57.88 dB -17.94 dB
61,040 MHz 100,000 MHz 500.000 kHz 6.90713 GHz -58.49 dBm -57.65 dB -17.65 dB

-

X ) =

Date: 11.AUG.2024 16:57:12

11AX40MIMO_Ant10_6845

Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 26.27 dB

Mode Sweep
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Span 200.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -1.40 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-100.000 MHz -60.890 MHz | 500.000 kHz 6.77488 GHz -58.05 dBm 56.65 dBb -16.65 dB
-60.890 MHz -40.590 MHz | 500.000 kHz 6.78418 GHz -58.41 dBm 57.01dB -17.05 dB
-40.590 MHz 21,300 MHz | 500.000 kHz 6.82357 GHz -40.87 dBm 39.47 dB -19.41dB
-21.300 MHz 20,300 MHz | 500.000 kHz 6.82371 GHz -40.94 dBm 39.54 dB -19.74 dB
20.300 MHz 21,300 MHz | 500.000 kHz 6.86629 GHz -41.23 dBm -39.83 dB -20.03 dB
21,300 MHz 40.590 MHz | 500.000 kHz 6.86631 GHz -41.16 dBm -39.76 dB -19.76 dB
40.590 MHz 60.890 MHz | 500.000 kHz 6.90586 GHz -58.56 dBm -57.15 db -17.17 dB
60.890 MHz 100.000 MHz | 500.000 kHz 6.90664 GHz -58.18 dBm -56.78 db -16.78 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR460508G

11AX80MIMO_Ant8_5985

Spectrum
Ref Level 15.00 dBm  Offset 25.02 dB Mode Sweep
Count 100/100
@ 1Rm View
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CF 5.985 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -0.67 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-200.000 MHz -123.480 MHz 1.000 MHz 5.85562 GHz -55.77 dBm -55.10 dB -15.10 dB
-123.480 MHz -82.320 MHz 1.000 MHz 5.86162 GHz -55.97 dBm -55.30 dB -15.33 dB
-82.320 MHz -42.160 MHz 1.000 MHz 5.94274 GHz -39.29 dBm -38.62 dB -18.60 d&
-42.160 MHz -41.160 MHz 1.000 MHz 5.94286 GHz -39.09 dBm -38.43 dB -18.83 dB
41.160 MHz 42.160 MHz 1.000 MHz 6.02714 GHz -39.98 dBm -39.31de -19.71 dB
42.160 MHz 82,320 MHz 1.000 MHz 6.02718 GHz -40.01 dBm -39.34 dB -19.34 dB
52,320 MHz 123,480 MHz 1.000 MHz 6.10842 GHz -57.73 dBm -57.06 dB -17.08 dB
123.480 MHz 200.000 MHz 1.000 MHz 6.11090 GHz -57.53 dBm -56.96 dB -16.86 dB
—
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Ref Level 15.00 dBm
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Spectrum Emission Mask

Standard: None

Date: 11.AUG.2024 17:00:15

Peak Power -0.66 dBm RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-200.000 MHz | -123.200 MHz 1.000 MHz 5.85718 GHz -55.65 dBm 54.99 db -14.99 dB
123,200 MHz -82.130 MHz 1.000 MHz 5.86190 GHz -55.95 dBm -55.29 db -15.32 dB
-82.130 MHz 42,070 MHz 1.000 MHz 5.94291 GHz -38.88 dBm 38.22.dB -18.22 dB
-42.070 MHz -41.070 MHz 1.000 MHz 5.94295 GHz -39.05 dBm 38.39 dB -18.79 dB
41.070 MHz 42,070 MHz 1.000 MHz 6.02705 GHz -39.48 dBm -38.83 dB -19.23 dB
42.070 MHz 82,130 MHz 1.000 MHz 6.02709 GHz -39.18 dBm -38.53 dB -18.52 dB
82,130 MHz 123,200 MHz 1.000 MHz 6.10806 GHz -57.06 dBm -56.40 db -16.45 dB
123.200 MHz | 200,000 MHz 1.000 MHz 6.10918 GHz -56.90 dBm -56.24 db -16.24 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR460508G

11AX80MIMO_Ant8_6225

Spectrum

Ref Level 15.00 dBm Offset 25.58 dB

Count 100/100

Mode Sweep

@ 1Rm View
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CF 6.225 GHz 10001 pts

Span 400.0 MHz

Spectrum Emission Mask Standard: None

Date: 11.AUG.2024 17:01:10

Peak Power -0.54 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit

-200.000 MHz -122.910 MHz 1.000 MHz 6.08223 GHz -54.85 dBm -54.30 dB -14.31 dB
-122.910 MHz -81.940 MHz 1.000 MHz 6.10215 GHz -55.50 dBm -54.96 dB -14.98 dB
-81.940 MHz -41.970 MHz 1.000 MHz 6.18297 GHz -38.05 dBm -37.51 dB -17.50 dB
-41.970 MHz -40.970 MHz 1.000 MHz 6.18305 GHz -37.90 dBm -37.36 dB -17.76 dB
40.970 MHz 41,970 MHz 1.000 MHz 6.26695 GHz -39.43 dBm -38.69 dB -19.29 dB
41,970 MHz 81,940 MHz 1.000 MHz 6.26699 GHz -39.57 dBm -39.03 dB -19.03 dB
81,940 MHz 122,910 MHz 1.000 MHz 6.34777 GHz -56.69 dBm -56.15 dB -16.19 dB
122,910 MHz 200,000 MHz 1.000 MHz 6.34877 GHz -56.68 dBm 6.13 dB -16.13 dB
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Date: 11.AUG.2024 17:01:53

Spectrum N
Ref Level 15.00 dBm  Offset 25.84 dB Mode Sweep
Count 100/100
@® 1Rm View
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CF 6.225 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.04 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-200.000 MHz -122.910 MHz 1.000 MHz 6.03682 GHz -55.14 dBm -54.10dB -14.10 dB
-122.910 MHz -81.940 MHz 1.000 MHz 6.10211 GHz -55.71 dBm -54.68 dB -14.68 dB
-81.940 MHz -41.970 MHz 1.000 MHz 6.18297 GHz -38.53 dBm -37.49dB -17.48 dB
-41.970 MHz -40.970 MHz 1.000 MHz 6.18305 GHz -38.47 dBm -37.44 dB -17.84 dB
40.970 MHz 41.970 MHz 1.000 MHz 6.26695 GHz -39.76 dBm -38.72 dB -19.12 di
41.970 MHz 81,940 MHz 1.000 MHz 6.26699 GHz -39.65 dBm -38.61 dB -18.61 d&
81.940 MHz 122,910 MHz 1.000 MHz 6.34789 GHz -56.67 dBm -55.63 dB -15.64 dB
122.910 MHz 200.000 MHz 1.000 MHz 6.38730 GHz -56.40 dBm -55.37 dB -15.37 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR460508G

11AX80MIMO_Ant8_6385

Spectrum

Ref Level 15.00 dBm Offset 25.82 dB

Count 100/100

Mode Sweep

@ 1Rm View
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Span 400.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -0.53 dBm RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-200.000 MHz -124,350 MHz 1.000 MHz 6.22383 GHz -54.81 dBm -54.28 dB -14.28 dB
-124.350 MHz -82.900 MHz 1.000 MHz 6.26075 GHz -55.41 dBm -54.88 dB -14.91 dB
-82.900 MHz -42.450 MHz 1.000 MHz 6.34241 GHz -40.11 dBm -39.58 dB -19.55 dB
-42.450 MHz -41.,450 MHz 1.000 MHz 6.34257 GHz -39.86 dBm -39.33 dB -19.73 dB
41,450 MHz 42,450 MHz 1.000 MHz 6.42743 GHz -40.53 dBmn -40.00 dB -20.40 dB
42,450 MHz 82,900 MHz 1.000 MHz 6.42755 GHz -40.69 dBm -40.16 dB -20.14 dB
82,900 MHz 124,350 MHz 1.000 MHz 6.50933 GHz -56.43 dBm -55.90 dB -15.91 dB
124,350 MHz 200,000 MHz 1.000 MHz 6.52757 GHz -56.14 dBm -55.61 dB -15.61 dB
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Date: 11.AUG.2024 17:02:56
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Spectrum

Ref Level 15.00 dBm Offset 25.71 dB

Count 100/100

Mode Sweep

@® 1Rm View

10 ghifit ¢heck PA

P<200

0dBm

-10 dém

-20 dBm

-30 dBm

-40 d

-50 d

-60 dBm

-70 dem

-30 dém

CF 6.385 GHz 10001 pts

Span 400.0 MHz

Spectrum Emission Mask Standard: None

Date: 11.AUG.2024 17:03:41

Peak Power -1.75dBm RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-200.000 MHz | -122.910 MHz 1.000 MHz 6.22559 GHz -55.24 dBm 53.49 dB -13.49 dB
122,910 MHz -81.940 MHz 1.000 MHz 6.26219 GHz -55.71 dBm -53.96 dB -13.99 dB
-81.940 MHz -41.970 MHz 1.000 MHz 6.34289 GHz -39.77 dBm 38.02 dB -18.00 dB
-41.970 MHz -40.970 MHz 1.000 MHz 6.34305 GHz -39.47 dBm 37.73dB -18.13 dB
40.970 MHz 41.970 MHz 1.000 MHz 6.42695 GHz -40.17 dBm -38.42 dB -18.83 dB
41.970 MHz 81,940 MHz 1.000 MHz 6.42703 GHz -40.35 dBm -38.60 dB -18.59 dB
81,940 MHz 122,910 MHz 1.000 MHz 6.50785 GHz -56.26 dBm -54.52 dB -14.53 dBb
122.910 MHz | 200,000 MHz 1.000 MHz 6.52221 GHz -55.82 dBm -54.08 db -14.08 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR460508G

11AX80MIMO_Ant8_6625

Spectrum

Ref Level 15.00 dBm Offset 25.85 dB

Count 100/100

Mode Sweep

@ 1Rm View
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CF 6.625 GHz 10001 pts

Span 400.0 MHz

Spectrum Emission Mask Standard: None

Date: 11.AUG.2024 17:04:57

Peak Power -0.85dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit

-200.000 MHz -123.200 MHz 1.000 MHz 6.50146 GHz -55.97 dBm -55.12 dB -15.12 dB
-123.200 MHz -82.130 MHz 1.000 MHz 6.50226 GHz -56.34 dBm -55.48 dB -15.62 dB
-82.130 MHz -42.070 MHz 1.000 MHz 6.58291 GHz -39.80 dBm -38.95 dB -18.94 dB
-42.070 MHz -41.070 MHz 1.000 MHz 6.58295 GHz -39.50 dBm -38.65 dB -19.05 dB
41,070 MHz 42,070 MHz 1.000 MHz 6.66705 GHz -39.16 dBm -38.31 dB -18.71 dB
42,070 MHz 82,130 MHz 1.000 MHz 6.66713 GHz -39.10 dBm -38.24 dB -18.23 dB
82,130 MHz 123,200 MHz 1.000 MHz 6.74802 GHz -56.20 dBm -55.35 dB -15.40 dB
123,200 MHz 200,000 MHz 1.000 MHz 6.75578 GHz -56.07 dBm 5.22 dB -15.22 dB
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Date: 11.AUG.2024 17:05:40

Spectrum N
Ref Level 15.00 dBm  Offset 25.61 dB Mode Sweep
Count 100/100
@® 1Rm View
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CF 6.625 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.12 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-200.000 MHz -123.480 MHz 1.000 MHz 6.49374 GHz -56.67 dBm -54.55 dB -14.55 dB
-123.480 MHz -82,320 MHz 1.000 MHz 6.50166 GHz -56.95 dBm -54.82 dB -14.86 dB
-82,320 MHz -42,160 MHz 1.000 MHz 6.58282 GHz -40.82 dBm -38.70 dB -18.69 dB
-42.160 MHz -41.160 MHz 1.000 MHz 6.58286 GHz -41.26 dBm -39.13 dB -19.53 dB
41.160 MHz 42,160 MHz 1.000 MHz 6.66714 GHz -40.58 dBm -38.46 dB -18.86 dB
42.160 MHz 82,320 MHz 1.000 MHz 6.66722 GHz -40.61 dBm -38.48 dB -18.47 db
82.320 MHz 123,480 MHz 1.000 MHz 6.74830 GHz -56.79 dBm -54.67 dB -14.72 dB
123.480 MHz 200.000 MHz 1.000 MHz 6.77850 GHz -56.49 dBm -54.36 dB -14.36 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR460508G

11AX80MIMO_Ant8_6705

Date: 11.AUG.2024 17:06:35

Spectrum
Ref Level 15.00 dBm  Offset 25.73 dB Mode Sweep
Count 100/100
@ 1Rm View
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CF 6.705 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -0.65dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-200.000 MHz -124.640 MHz 1.000 MHz 6.57018 GHz -56.15 dBm -55,50 dB. -15.50 d&
-124.640 MHz -83.090 MHz 1.000 MHz 6.58058 GHz -56.26 dBm -55.60 dB -15.67 d&
-83.090 MHz -42.550 MHz 1.000 MHz 6.66239 GHz -40.86 dBm -40.21 dB -20.20 d&
-42.550 MHz -41.550 MHz 1.000 MHz 6.66247 GHz -40.71 dBm -40.06 dB -20.46 db
41.550 MHz 42.550 MHz 1.000 MHz 6.74753 GHz -40.38 dBm -39.73de -20.13 dB
42.550 MHz 83.090 MHz 1.000 MHz 6.74757 GHz -39.89 dBm -39.24 dB -19.23 dB
£3.090 MHz 124,640 MHz 1.000 MHz 6.82934 GHz -56.22 dBm -55.57 dB -15.66 db
124.640 MHz 200.000 MHz 1.000 MHz 6.82994 GHz -56.02 dBm -55,37 dB -15.37 dB
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Spectrum

Ref Level 15.00 dBm Offset 25.64 dB
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Span 400.0 MHz

Spectrum Emission Mask Standard: None

Date: 11.AUG.2024 17:07:20

Peak Power -1.55dBm RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-200.000 MHz | -123.200 MHz 1.000 MHz 6.55730 GHz -56.51 dBm 54.96 dB -14.96 dB
123,200 MHz -82.130 MHz 1.000 MHz 6.58186 GHz -56.89 dBm -55.34 dB -15.36 dB
-82.130 MHz 42,070 MHz 1.000 MHz 6.66287 GHz -40.05 dBm 38,50 dB -18.49 db
-42.070 MHz -41.070 MHz 1.000 MHz 6.66295 GHz -40.32 dBm 38.77 dB -19.17 dB
41.070 MHz 42,070 MHz 1.000 MHz 6.74705 GHz -39.79 dBm -38.24 dB -18.64 dB
42.070 MHz 82,130 MHz 1.000 MHz 6.74713 GHz -39.42 dBm -37.87 dB -17.86 dB
82,130 MHz 123,200 MHz 1.000 MHz 6.82814 GHz -56.37 dBm -54.81 dB -14.83 dB
123.200 MHz | 200,000 MHz 1.000 MHz 6.85218 GHz -56.09 dBm -54.54 db -14.54 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR460508G

11AX80MIMO_Ant8_6785

Spectrum

Ref Level 15.00 dBm Offset 25.90 dB

Count 100/100

Mode Sweep
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Span 400.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -1.12 dBm RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-200.000 MHz -123.780 MHz 1.000 MHz 6.65356 GHz -55.94 dBm -54.82 dB -14.82 dB
-123.780 MHz -82.520 MHz 1.000 MHz 6.66132 GHz -56.18 dBm -55.07 dB -15.10 dB
-82.520 MHz -42.260 MHz 1.000 MHz 6.74272 GHz -40.10 dBm -38.99 dB -18.98 dB
-42.260 MHz -41,260 MHz 1.000 MHz 6.74276 GHz -40.07 dBm -38.95 dB -19.35 dB
41.260 MHz 42,260 MHz 1.000 MHz 6.82724 GHz -40.39 dBm -39.28 dB -19.68 db
42,260 MHz 82,520 MHz 1.000 MHz 6.82736 GHz -40.41 dBm -39.29 dB -19.27 dB
82,520 MHz 123,780 MHz 1.000 MHz 6.90844 GHz -56.13 dBm -55.01 dB -15.11 dB
123,780 MHz 200,000 MHz 1.000 MHz 6.91368 GHz -56.08 dBm -54.96 dB -14.96 dB
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Spectrum N
Ref Level 15.00 dBm  Offset 25.69 dB Mode Sweep
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@® 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -2.34 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-200.000 MHz -123.200 MHz 1.000 MHz 6.64150 GHz -56.12 dBm -53.78 dB -13.78 dB
-123.200 MHz -82.130 MHz 1.000 MHz 6.66182 GHz -56.41 dBm -54.07 dB -14.08 dB
-82,130 MHz -42,070 MHz 1.000 MHz 6.74291 GHz -40.60 dBm -38.26 dB -18.25 dB
-42.070 MHz -41.070 MHz 1.000 MHz 6.74295 GHz -40.75 dBm -38.41dB -18.81 dB
41.070 MHz 42.070 MHz 1.000 MHz 6.82705 GHz -40.81 dBm -38.47 dB -18.87 d&
42.070 MHz 82,130 MHz 1.000 MHz 6.82709 GHz -41.12 dBm -38.78 dB -18.78 db
82.130 MHz 123,200 MHz 1.000 MHz 6.90806 GHz -56.47 dBm -54.13 dB -14.17 dB
123.200 MHz 200.000 MHz 1.000 MHz 6.91910 GHz -56.21 dBm -53.87 dB -13.87 dB
—
) J L]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TEM45B2

Page Number 1 A2-117 of 194



SPORTON LAB.

FCC RF Test Report

Report No. : FR460508G

11AX160MIMO_Ant8_6025

Spectrum
Ref Level 15.00 dBm  Offset 25.43 dB Mode Sweep
Count 100/100
@ 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -0.84 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-400.000 MHz -245.840 MHz 2.000 MHz 5.75992 GHz -53.31 dBm -52.47 dB -12.47 dB
-245.840 MHz -163.890 MHz 2.000 MHz 5.77944 GHz -54.98 dBm -54.13 dB -14.18 d&
-163.890 MHz -82.950 MHz 2.000 MHz 5.86219 GHz -43.90 dBm -43.06 dB -15.17 d&
-82.950 MHz -81.950 MHz 2.000 MHz 5.94209 GHz -36.99 dBm -36.15 dB -16.99 d&
81.950 MHz 82.950 MHz 2.000 MHz 6.10791 GHz -37.84 dBm -37.00 dB -17.83 dB
52.950 MHz 163,890 MHz 2.000 MHz 6.10799 GHz -38.08 dBm -37.24 dB -17.24 dB
163.890 MHz 245.840 MHz 2.000 MHz 6.27064 GHz -56.46 dBm -55.62 dB -15.65 dB
245.840 MHz 400.000 MHz 2,000 MHz 6.27408 GHz -56.42 dBm -55.58 dB -15.58 dB
—
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Spectrum N
Ref Level 15.00 dBm  Offset 25.39 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -0.71dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-400.000 MHz -248.120 MHz 2,000 MHz 5.76036 GHz -55.11 dBm -54.40 dB -14.40 dB
-248.120 MHz -165.410 MHz 2,000 MHz 5.77716 GHz -55.27 dBm -54.56 dB -14.60 dB
-165.410 MHz -83.710 MHz 2.000 MHz 5.86043 GHz -44.81 dBm -44,10 dB -16.18 dB
-83.710 MHz -82.710 MHz 2.000 MHz 5.94133 GHz -38.77 dBm -38.06 dB -18.89 dB
82.710 MHz 83.710 MHz 2.000 MHz 6.10867 GHz -38.07 dBm -37.36 dB -18.19 d&
83.710 MHz 165.410 MHz 2.000 MHz 6.10883 GHz -38.13 dBm -37.42 dB -17.40 d&
165.410 MHz 248.120 MHz 2.000 MHz 6.27276 GHz -56.21 dBm -55.50 dB -15.56 db
248.120 MHz 400.000 MHz 2.000 MHz 6.27348 GHz -56.12 dBm -55.41 dB -15.41 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR460508G

11AX160MIMO_Ant8_6185

Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 25.32 dB Mode Sweep
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Spectrum Emission Mask Standard: None

Date: 11.AUG.2024 17:12:38

Peak Power -0.80 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit

-400.000 MHz -250.980 MHz 2.000 MHz 5.93350 GHz -54.08 dBm -53.28 dB -13.28 dB
-250.980 MHz -167.320 MHz 2.000 MHz 5.93462 GHz -54.09 dBm -53.29 dB -13.37 dB
-167.320 MHz -84.660 MHz 2.000 MHz 6.01780 GHz -44.18 dBm -43.38 dB -15.39 dB
-84.660 MHz -83.660 MHz 2.000 MHz 6.10038 GHz -39.91 dBm -39.12 dB -19.95 dB
83.660 MHz 84.660 MHz 2.000 MHz 6.26962 GHz -41.03 dBmn -40.23 dB -21.06 dB
84.660 MHz 167.320 MHz 2.000 MHz 6.26970 GHz -41.39 dBm -40.59 dB -20.59 dB
167.320 MHz 250,980 MHz 2.000 MHz 6.43570 GHz -56.18 dBm -55.38 dB -15.42 dB
250,980 MHz 400,000 MHz 2.000 MHz 6.43682 GHz -56.12 dBm -55.32 dB -15.32 dB
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Spectrum Emission Mask Standard: None

Date: 11.AUG.2024 17:13:22

Peak Power -1.51dBm RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-400.000 MHz | -246.410 MHz 2,000 MHz 5.93719 GHz -54.77 dBm 53.26 dB -13.26 dB
246,410 MHz | -164.270 MHz 2,000 MHz 5.93871 GHz -54.90 dBm -53.39 dB -13.40 dB
-164.270 MHz -83,140 MHz 2.000 MHz 6.10182 GHz -37.57 dBm 36.06 dB -16.06 dB
-83.140 MHz -82,140 MHz 2,000 MHz 6.10190 GHz -37.90 dBm 36.39 dB -17.22 dB
82,140 MHz 83,140 MHz 2,000 MHz 6.26810 GHz -38.98 dBm -37.47 dB -18.30 dB
83.140 MHz 164.270 MHz 2,000 MHz 6.26826 GHz -39.11 dBm -37.60 dB -17.59 dB
164.270 MHz | 246,410 MHz 2,000 MHz 6.43121 GHz -56.08 dBm -54.57 db -14.60 dB
246,410 MHz | 400.000 MHz 2,000 MHz 6.43193 GHz -56.00 dBm -54.45 db -14.49 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR460508G

11AX160MIMO_Ant8_6345

Spectrum
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Spectrum Emission Mask

Standard: None

Date: 11.AUG.2024 17:14:35

Peak Power -1.14 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit

-400.000 MHz -247.550 MHz 2.000 MHz 6.07676 GHz -54.91 dBm -53.78 dB -13.78 dB
-247.550 MHz -165.030 MHz 2.000 MHz 6.09749 GHz -55.04 dBm -53.90 dB -13.91 dB
-165.030 MHz -83.520 MHz 2.000 MHz 6.18057 GHz -46.59 dBm -45.45 dB -17.51 dB
-83.520 MHz -82.520 MHz 2.000 MHz 6.26152 GHz -38.44 dBm -37.30 dB -18.13 dB
82,520 MHz 83,520 MHz 2.000 MHz 6.42848 GHz -39.18 dBm -38.05 dB -18.88 dB
83.520 MHz 165.030 MHz 2.000 MHz 6.42872 GHz -39.32 dBm -38.168 dB -18.16 dB
165.030 MHz 247,550 MHz 2.000 MHz 6.59203 GHz -55.79 dBm -54.65 dB -14.73 dB
247.550 MHz 400,000 MHz 2.000 MHz 6.60363 GHz -55.69 dBm -54.55 dB -14.55 dB
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Peak Power -1.74 dBm RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-400.000 MHz | -248.120 MHz 2,000 MHz 6.09508 GHz -55.11 dBm 53.37 dB -13.37 dB
-248.120 MHz | -165.410 MHz 2,000 MHz 6.09692 GHz -55.18 dBm -53.44 dB -13.44 dB
-165.410 MHz -83.710 MHz 2.000 MHz 6.26117 GHz -39.86 dBm 38.12dB -18.11dB
-83.710 MHz 82,710 MHz 2,000 MHz 6.26133 GHz -39.64 dBm 37.90 dB -18.73 dB
82.710 MHz 83.710 MHz 2,000 MHz 6.42867 GHz -39.77 dBm -38.02 dB -18.86 dB
83.710 MHz 165.410 MHz 2,000 MHz 6.42891 GHz -39.78 dBm -38.04 dB -18.02 dB
165.410 MHz | 248,120 MHz 2,000 MHz 6.59292 GHz -55.52 dBm -53.78 dB -13.81 dB
248.120 MHz | 400.000 MHz 2,000 MHz 659732 GHz -55.28 dBm -53.53 db -13.53 dB
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-400.000 MHz | -246.410 MHz 2,000 MHz 6.41543 GHz -55.40 dBm 53.26 dB -13.26 dB
246,410 MHz | -164.270 MHz 2,000 MHz 6.41911 GHz -55.52 dBm -53.38 dB -13.45 dB
-164.270 MHz -83,140 MHz 2.000 MHz 6.58182 GHz -40.20 dBm 38.06 dB -18.06 dB
-83.140 MHz -82,140 MHz 2,000 MHz 6.58190 GHz -40.09 dBm 37.94 dB -18.78 dB
82,140 MHz 83,140 MHz 2,000 MHz 6.74810 GHz -38.55 dBm 36,41 dB -17.24 dB
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<11ax Partial RU>

Maximum power spectral density

Test Result
Test Ru Ru Result . EIRP Limit .

Mode Antenna | FreqMHz) | 0 | 1ngex | [@BmMHz] | G2 | [dBmMHZ] | [dBmMHZ) | Verdict
26Tone | RUO 1.32 0.35 1.67 <17.00 PASS

Ant8 5955 52Tone | RU37 1.56 0.35 1.91 <17.00 PASS

106Tone | RU53 1.67 0.35 2.02 <17.00 PASS

26Tone | RUO 1.47 -0.85 0.62 <17.00 PASS

Ant10 5955 52Tone | RU37 0.91 -0.85 0.06 <17.00 PASS

106Tone | RU53 1.88 -0.85 1.03 <17.00 PASS

26Tone | RUO 4.41 2.78 7.19 <17.00 PASS

total 5955 52Tone | RU37 4.26 2.78 7.04 <17.00 PASS

106Tone | RU53 4.79 2.78 7.57 <17.00 PASS

26Tone | RUO 1.57 0.35 1.92 <17.00 PASS

Ant8 6195 52Tone | RU37 1.77 0.35 212 <17.00 PASS

106Tone | RU53 2.23 0.35 2.58 <17.00 PASS

26Tone | RUO 1.84 -0.85 0.99 <17.00 PASS

Ant10 6195 52Tone | RU37 1.16 -0.85 0.31 <17.00 PASS

106Tone | RU53 1.7 -0.85 0.85 <17.00 PASS

26Tone | RUO 4.72 2.78 7.50 <17.00 PASS

total 6195 52Tone | RU37 4.49 2.78 7.27 <17.00 PASS

106Tone | RU53 4.98 2.78 7.76 <17.00 PASS

26Tone | RU8 1.01 0.35 1.36 <17.00 PASS

1&?“);(2)0 Ant8 6415 52Tone | RU40 -0.34 0.35 0.01 <17.00 PASS
-CDD 106Tone | RU54 1.56 0.35 1.91 <17.00 PASS
26Tone | RUS8 0.52 -0.85 -0.33 <17.00 PASS

Ant10 6415 52Tone | RU40 -0.98 -0.85 -1.83 <17.00 PASS

106Tone | RU54 1.19 -0.85 0.34 <17.00 PASS

26Tone | RUS8 3.78 2.78 6.56 <17.00 PASS

total 6415 52Tone | RU40 2.36 2.78 5.14 <17.00 PASS

106Tone | RU54 4.39 2.78 717 <17.00 PASS

26Tone | RUO 1.41 1.02 2.43 <17.00 PASS

Ant8 6535 52Tone | RU37 1.86 1.02 2.88 <17.00 PASS

106Tone | RU53 1.96 1.02 2.98 <17.00 PASS

26Tone | RUO 1.14 0.16 1.30 <17.00 PASS

Ant10 6535 52Tone | RU37 0.67 0.16 0.83 <17.00 PASS

106Tone | RU53 0.89 0.16 1.05 <17.00 PASS

26Tone | RUO 4.29 3.61 7.90 <17.00 PASS

total 6535 52Tone | RU37 4.32 3.61 7.93 <17.00 PASS

106Tone | RU53 4.47 3.61 8.08 <17.00 PASS

26Tone | RUO 0.81 1.02 1.83 <17.00 PASS

Ant8 6695 52Tone | RU37 1.1 1.02 212 <17.00 PASS

106Tone | RU53 1.39 1.02 2.41 <17.00 PASS

Ant10 6695 26Tone | RUO 0.33 0.16 0.49 <17.00 PASS
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52Tone | RU37 0.69 0.16 0.85 <17.00 PASS
106Tone | RU53 0.81 0.16 0.97 <17.00 PASS
26Tone RUO 3.59 3.61 7.20 <17.00 PASS
total 6695 52Tone | RU37 3.91 3.61 7.52 <17.00 PASS
106Tone | RU53 412 3.61 7.73 <17.00 PASS
26Tone RU8 0.84 1.02 1.86 <17.00 PASS
Ant8 6855 52Tone | RU40 1.18 1.02 2.20 <17.00 PASS
106Tone | RU54 1.82 1.02 2.84 <17.00 PASS
26Tone RU8 1.53 0.16 1.69 <17.00 PASS
Ant10 6855 52Tone | RU40 1.12 0.16 1.28 <17.00 PASS
106Tone | RU54 1.43 0.16 1.59 <17.00 PASS
26Tone RU8 4.21 3.61 7.82 <17.00 PASS
total 6855 52Tone | RU40 4.16 3.61 7.77 <17.00 PASS
106Tone | RU54 4.64 3.61 8.25 <17.00 PASS
Ant8 5965 242Tone | RU61 -0.84 0.35 -0.49 <17.00 PASS
Ant10 5965 242Tone | RU61 -0.68 -0.85 -1.53 <17.00 PASS
total 5965 242Tone | RU61 2.25 2.78 5.03 <17.00 PASS
Ant8 6205 242Tone | RU61 -0.83 0.35 -0.48 <17.00 PASS
Ant10 6205 242Tone | RU61 -1.44 -0.85 -2.29 <17.00 PASS
total 6205 242Tone | RU61 1.89 2.78 4.67 <17.00 PASS
Ant8 6405 242Tone | RU6G2 -1.78 0.35 -1.43 <17.00 PASS
Ant10 6405 242Tone | RU6G2 -2.15 -0.85 -3.00 <17.00 PASS
1&'?,\);460 total 6405 242Tone | RU62 1.05 2.78 3.83 <17.00 PASS
-cDD Ant8 6565 242Tone | RU6G1 -0.99 1.02 0.03 <17.00 PASS
Ant10 6565 242Tone | RU6G1 -1.78 0.16 -1.62 <17.00 PASS
total 6565 242Tone | RU61 1.64 3.61 5.25 <17.00 PASS
Ant8 6685 242Tone | RU61 -0.98 1.02 0.04 <17.00 PASS
Ant10 6685 242Tone | RU61 -1.65 0.16 -1.49 <17.00 PASS
total 6685 242Tone | RU61 1.71 3.61 5.32 <17.00 PASS
Ant8 6845 242Tone | RU6G2 -1.76 1.02 -0.74 <17.00 PASS
Ant10 6845 242Tone | RU6G2 -1.93 0.16 -1.77 <17.00 PASS
total 6845 242Tone | RU6B2 1.17 3.61 4.78 <17.00 PASS
Ant8 5985 484Tone | RU6BS -3.67 0.35 -3.32 <17.00 PASS
Ant10 5985 484Tone | RU6BS -3.81 -0.85 -4.66 <17.00 PASS
total 5985 484Tone | RU65 -0.73 2.78 2.05 <17.00 PASS
Ant8 6225 484Tone | RU65 -3.47 0.35 -3.12 <17.00 PASS
Ant10 6225 484Tone | RU65 -4.02 -0.85 -4.87 <17.00 PASS
total 6225 484Tone | RUGBS -0.73 2.78 2.05 <17.00 PASS
Ant8 6385 484Tone | RUG6 -4.04 0.35 -3.69 <17.00 PASS
Ant10 6385 484Tone | RUG6 -4.69 -0.85 -5.54 <17.00 PASS
1&?:;20 total 6385 484Tone | RU6G6 -1.34 2.78 1.44 <17.00 PASS
-CDD Ant8 6625 484Tone | RU6BS -4.28 1.02 -3.26 <17.00 PASS
Ant10 6625 484Tone | RU6BS -5.16 0.16 -5.00 <17.00 PASS
total 6625 484Tone | RU6BS -1.69 3.61 1.92 <17.00 PASS
Ant8 6705 484Tone | RU6BS -4.57 1.02 -3.55 <17.00 PASS
Ant10 6705 484Tone | RU6BS -5.07 0.16 -4.91 <17.00 PASS
total 6705 484Tone | RU65 -1.80 3.61 1.81 <17.00 PASS
Ant8 6785 484Tone | RU66 -4.28 1.02 -3.26 <17.00 PASS
Ant10 6785 484Tone | RU66 -5.02 0.16 -4.86 <17.00 PASS
total 6785 484Tone | RUG6 -1.62 3.61 1.99 <17.00 PASS
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Ant8 6025 996Tone | RU67 -6.18 0.35 -5.83 <17.00 | PASS

Ant10 6025 996Tone | RU67 -6.32 -0.85 -7.17 <17.00 | PASS

total 6025 996Tone | RU67 -3.24 2.78 -0.46 <17.00 | PASS

Ant8 6185 996Tone | RU67 -6.27 0.35 -5.92 <17.00 | PASS

Ant10 6185 996Tone | RUB7 -7.04 -0.85 -7.89 <17.00 | PASS

1}\2*')&1060 total 6185 996Tone | RU67 -3.63 2.78 -0.85 <17.00 | PASS
CDD Ant8 6345 996Tone | RU68 -7.34 0.35 -6.99 <17.00 | PASS
Ant10 6345 996Tone | RU68 -7.48 -0.85 -8.33 <17.00 | PASS

total 6345 996Tone | RU68 -4.40 2.78 -1.62 <17.00 | PASS

Ant8 6665 996Tone | RU68 -7.24 1.02 -6.22 <17.00 | PASS

Ant10 6665 996Tone | RU68 -7.78 0.16 -7.62 <17.00 | PASS

total 6665 996Tone | RU68 -4.49 3.61 -0.88 <17.00 | PASS

Note: The Duty Cycle Factor is compensated in the graph.
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Test Graphs
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In-Band Emissions

Test Result
Test Freq Ru Ru Limit :
ol Antenna (MHz) S . Result Verdict
26Tone RUO See test graph See test graph PASS
Ant8 5955 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant10 5955 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant8 6195 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant10 6195 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RU8 See test graph See test graph PASS
Ant8 6415 52Tone RU40 See test graph See test graph PASS
106Tone RU54 See test graph See test graph PASS
11AX20 26Tone RU8 See test graph See test graph PASS
MIMO Ant10 6415 52Tone RU40 See test graph See test graph PASS
-CDD 106Tone RU54 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant8 6535 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant10 6535 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant8 6695 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
Ant10 6695 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RU8 See test graph See test graph PASS
Ant8 6855 52Tone RU40 See test graph See test graph PASS
106Tone RU54 See test graph See test graph PASS
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26Tone RU8 See test graph See test graph PASS

Ant10 6855 52Tone RU40 See test graph See test graph PASS

106Tone RU54 See test graph See test graph PASS

Ant8 5965 242Tone RU61 See test graph See test graph PASS

Ant10 5965 242Tone RU61 See test graph See test graph PASS

Ant8 6205 242Tone RU61 See test graph See test graph PASS

Ant10 6205 242Tone RU61 See test graph See test graph PASS

Ant8 6405 242Tone RU62 See test graph See test graph PASS

1AX40 Ant10 6405 242Tone RU62 See test graph See test graph PASS
Mci“;s Ant8 6565 242Tone RU61 See test graph See test graph PASS
Ant10 6565 242Tone RU61 See test graph See test graph PASS

Ant8 6685 242Tone RU61 See test graph See test graph PASS

Ant10 6685 242Tone RU61 See test graph See test graph PASS

Ant8 6845 242Tone RU62 See test graph See test graph PASS

Ant10 6845 242Tone RU62 See test graph See test graph PASS

Ant8 5985 484Tone RU65 See test graph See test graph PASS

Ant10 5985 484Tone RU65 See test graph See test graph PASS

Ant8 6225 484Tone RU65 See test graph See test graph PASS

Ant10 6225 484Tone RU65 See test graph See test graph PASS

Ant8 6385 484Tone RU66 See test graph See test graph PASS

1AX80 Ant10 6385 484Tone RU66 See test graph See test graph PASS
Mci“;s Ant8 6625 484Tone RU65 See test graph See test graph PASS
Ant10 6625 484Tone RU65 See test graph See test graph PASS

Ant8 6705 484Tone RU65 See test graph See test graph PASS

Ant10 6705 484Tone RU65 See test graph See test graph PASS

Ant8 6785 484Tone RU66 See test graph See test graph PASS

Ant10 6785 484Tone RU66 See test graph See test graph PASS

Ant8 6025 996Tone RU67 See test graph See test graph PASS

Ant10 6025 996Tone RU67 See test graph See test graph PASS

Ant8 6185 996Tone RU67 See test graph See test graph PASS

11AX160 Ant10 6185 996Tone RU67 See test graph See test graph PASS
li/l(ll\[/)ls Ant8 6345 996Tone RU68 See test graph See test graph PASS
Ant10 6345 996Tone RU68 See test graph See test graph PASS

Ant8 6665 996Tone RU68 See test graph See test graph PASS

Ant10 6665 996Tone RU68 See test graph See test graph PASS
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Test Graphs
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Date: 12 AUG.2024 02:01:32

Peak Power -0.53 dBm RBW 200.000 kHz
Range Low \ Range Up \ RBW Freguency | Power Abs | Power Rel | ALimit |
-50.000 MHz -31.730 MHz | 200.000 kHz 5.91581 GHz -64.74 dBm -64.21 dB -24.21 dB
-31.730 MHz -21.150 MHz | 200.000 kHz 5.92333 GHz -65.24 dBm -64.71 dB -24.78 dB
-21.150 MHz -11,580 MHz | 200,000 kHz 5.94338 GHz -36.20 dBm -35.67 dB -15.64 db
-11.580 MHz -10,580 MHz | 200,000 kHz 5.94344 GHz -36.53 dBm -26.00 dB -16.30 dB
10.580 MHz 11,580 MHz | 200.000 kHz 5.96657 GHz -49.55 dBm -49,02 dB -20.12 dB
11,580 MHz 21,150 MHz 200.000 kHz 5.96664 GHz -48.71 dBm -48.18 dB -28.14 dB
21,150 MHz 31.730 MHz 200.000 kHz 5.98667 GHz -65.60 dBm -65.07 dB -25.13 dB
31.730 MHz 50.000 MHz 200.000 kHz 5.98928 GHz -65.26 dBm -64.73 dB -24.73 db
i J i

11AX20MIMO_Ant8_5955_52Tone_RU37

Spectrum
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Spectrum Emission Mask

Standard: None

Date: 12.AUG.2024 02:11:05

Peak Power -1.59 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  Alimit
-50.000 MHz -31.730 MHz 200.000 kHz 5.90991 GHz -64.61 dBm -63.02 dB -23.02 dB
-31.730 MHz -21.150 MHz 200.000 kHz 5.92328 GHz -65.06 dBrm -63.48 dB -23.49 dB
-21.150 MHz -11.580 MHz 200.000 kHz 5.94338 GHz -36.16 dBm -34.58 dB -14.54 dB
-11.580 MHz -10.580 MHz 200.000 kHz 5.94343 GHz -36.77 dBm -35.18 dB -15.28 dB
10,580 MHz 11,580 MHz 200.000 kHz 5.96657 GHz -48.53 dBm -46.95 dB -27.05 dB
11,580 MHz 21,150 MHz 200.000 kHz 5.96706 GHz -47.87 dBm -46.29 dB -25.89 dB
21,150 MHz 31,730 MHz 200.000 kHz 5.98673 GHz -65.74 dBm -64,15 dB -24.16 dB
31.730 MHz 50,000 MHz 200.000 kHz 5.98923 GHz -65.03 dBm -63.44 dB -23.44 dB
] J o
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Spectrum

Ref Level 15.00 dBm Offset 25.07 dB

Count 100/100

@ 1Rm View

10 gbimit ¢heck PARS
pP<200

io dem / —-W l\.
-20 dBm f l 1(
o /
50 d /

60d / \"\

-70 dem

Mode Sweep

-0 dem
CF 5.955 GHz 10001 pts

Spectrum Emission Mask
Peak Power -1.07 dBm

Span 100.0 MHz

Standard: None
RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -31.730 MHz 200.000 kHz 5.92307 GHz -63.87 dBm -62.80 dB -22.80 dB
-31.730 MHz -21.150 MHz 200.000 kHz 5.92328 GHz -63.88 dBm -62.81 dB -22.83 dB
-21.150 MHz -11.580 MHz 200.000 kHz 5.94329 GHz -35.42 dBm -34.35 dB -14.24 dB
-11.580 MHz -10.580 MHz 200.000 kHz 5.94343 GHz -35.51 dBm -34.44 dB -14.54 dB

10.580 MHz 11,580 MHz 200.000 kHz 5.96656 GHz -44.75 dBm -43.68 db -24.18 dB
11,580 MHz 21,150 MHz 200.000 kHz 5.96701 GHz -44.93 dBm -43.86 dB -23.51 dB
21,150 MHz 31.730 MHz 200.000 kHz 5.98657 GHz -64.69 dBm -63.62 dB -23.81 dB
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Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -31.310 MHz | _200.000 kHz 5.91159 GHz -64.56 dBm 64,36 dB -24.36 db
-31.310 MHz -20.870 MHz | 200.000 kHz 5.92369 GHz -65.08 dBm 64,96 dB -24.86 dB
-20.870 MHz 11,440 MHz | 200.000 kHz 5.04344 GHz -35.50 dBm 3537 dB -15.27 dB
-11.440 MHz -10.440 MHz | 200.000 kHz 5.04357 GHz -35.73 dBm 3551 dB 1561 dB

10.440 MHz 11.440 MHz | 200.000 kHz 5.06644 GHz -48.65 dBm -48.43 dB -28.53 dB
11.440 MHz 20,870 MHz | 200.000 kHz 5.96664 GHz -48.35 dBm -48.13 dB -27.96 dB
20.870 MHz 31,310 MHz | 200.000 kHz 5.98620 GHz -65.25 dBm -65.03 dBb -25.15 dB
31.310 MHz 50.000 MHz | 200.000 kHz 5.98706 GHz -64.95 dBm 64,72 db -24.72 db
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11AX20MIMO_Ant10_5955 52Tone_RU37
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Peak Power -1.20 dBm RBW 200.000 kHz
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-50.000 MHz -31,310 MHz 200,000 kHz 5.91527 GHz -63.97 dBm -62.78 dB -22.78 dB
-31.310 MHz -20.870 MHz 200.000 kHz 5.92385 GHz -64.35 dBm -63.15 dB -23.33 dB
-20.870 MHz -11.440 MHz 200.000 kHz 5.94355 GHz -35.17 dBm -33.97 dB -13.96 d&
-11.440 MHz -10.440 MHz | 200,000 kHz 5.94357 GHz -35.56 dBm -34.37 dB -14.47 dB
10.440 MHz 11,440 MHz | 200,000 kHz 5.96642 GHz -47.68 dBm -46.48 dB -26.98 db
11.440 MHz 20,870 MHz | 200.000 kHz 5.96652 GHz -46.60 dBm -45.41 de -25.34 dB
20.870 MHz 31310 MHz | 200.000 kHz 5.98623 GHz -64.86 dBm -63.66 dB -23.76 dB
31.310 MHz 50,000 MHz | 200.000 kHz 5.98964 GHz -64.36 dBm -63.16 dB -23.16 dB
—
i ) N
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Spectrum Emission Mask Standard: None
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Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -31,310 MHz | 200,000 kHz 5.92323 GHz -63.27 dBm -62,50 dB -22,50 dB
-31.310 MHz -20,870 MHz | 200,000 kHz 5.92403 GHz -63.18 dBm -62.41 dB -22.81 dB
-20.870 MHz -11.440 MHz 200.000 kHz 5.94353 GHz -34.77 dBm -33.99 dB -13.97 dB
-11.440 MHz -10.440 MHz 200.000 kHz 5.94358 GHz -34.60 dBm -33.83 dB -14.13 dB
10.440 MHz 11.440 MHz 200.000 kHz 5.96643 GHz -44.52 dBm -43.75 dB -24.05 dB
11.440 MHz 20.870 MHz 200.000 kHz 5.96647 GHz -43.73 dBm -42.96 dB -22.93 dB
20.870 MHz 31,310 MHz | 200.000 kHz 5.98604 GHz -64.08 dBm -63.30 dB -23.61 dB
31.310 MHz 50,000 MHz | 200.000 kHz 5.98694 GHz -63.93 dBm -63.16 dB -23.16 dB
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11AX20MIMO_Ant8_6195_26Tone_RUO
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Peak Power -0.98 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -31.670 MHz 200,000 kHz 6.15233 GHz -65.21 dBm -64.24 dB -24.24 dB
-31.670 MHz -21.110 MHz 200.000 kHz 6.16344 GHz -65.73 dBm -64.75 dB -24.88 dB
-21.110 MHz -11.560 MHz 200.000 kHz 6.18342 GHz -36.42 dBm -35.44 dB -15.42 db
-11.560 MHz -10.560 MHz | 200,000 kHz 6.18346 GHz -36.84 dBm -35.86 dB -16.16 d&
10.560 MHz 11,560 MHz | 200.000 kHz 6.20656 GHz -50.55 dBm -49.58 dB -29.68 db
11.560 MHz 21,110 MHz | 200.000 kHz 6.20659 GHz -49.62 dBbm -48.65 dB -28.63 db
21.110 MHz 31,670 MHz | 200.000 kHz 6.22663 GHz -65.42 dBm -64.44 dB -24.48 db
31.670 MHz 50,000 MHz | 200.000 kHz 6.23932 GHz -65.13 dBm -64.16 dB -24.16 dB
—
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Spectrum [n?l

Ref Level 15.00 dBm  Offset 25.54 dB Mode Sweep

Count 100/100

@® 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -0.33 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz 31,670 MHz | 200.000 kHz 6.15343 GHz ~63.90 dBm 63.56 dB 23.58 dB
-31.670 MHz -21,110 MHz | 200,000 kHz 6.16336 GHz -64.40 dBm -64.07 dB -24.11 dB
-21.110 MHz -11.560 MHz 200.000 kHz 6.18334 GHz -35.40 dBm -35.08 dB -14.99 dB
-11.560 MHz -10.560 MHz 200.000 kHz 6.18344 GHz -35.78 dBm -35.45 dB -15.55 dB
10.560 MHz 11.560 MHz 200.000 kHz 6.20656 GHz -48.08 dBm -47.75 dB -27.85 dB
11.560 MHz 21.110 MHz 200.000 kHz 6.20706 GHz -47.94 dBm -47.61 dB -27.20 dB
21.110 MHz 31,670 MHz | 200.000 kHz 6.22654 GHz -64.57 dBm -64.25 dB -24.40 db
31.670 MHz 50,000 MHz | 200.000 kHz 6.22694 GHz -64.12 dBm -63.79 dB -23.79 dB
—
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